VIL6-8TE-008-1

e A1 EIuIsAdoy 9914198 JPW0ISN) X AOIV AV J AnoA 1o
Jo[Eap JIno4 1vu0d Iseard Yonpoxd s1y} Jo A[quiasse 3y} Yua unjqoxd Aue duardxos nok 31

JANWINVH 10 LA TIVIN da990d .
HONIIM d19vVIsarav i
LIIDO0S HONI 91/6 .

ATIIWHSSY 04 ATIIN0TH STOOL

SLHIHS NOLLOQY.LSNI
ATAINESSY LONdOdUd

9L0
HONHI ANTTONI/LVIA

"ONI AdO9dViVvd
G D

(ONIMVIA TAS) "HONAG ANITONI/LVTA 943 Jo juoly oy
12 SINAIWHOV.LLY HLIASAQO4D 24 Sulinoss 107 st ATHOSTNNHL Pue ‘NId-T NI 8/¢ BaXd dyL

(ONIMVEA AFS) "SNId-T NI 8/¢ (7) om1 o 9sn @vd MOV 10/pue AVd LVAS snfpe oL,

(NMAL NI #/1 440 MOV

NAHL “OANS TILNA NEZLHOLL) "LON Y001 LHOEH MOT ‘NI /1 (1) 2uo pue ‘SYaHSVM ‘NI
Z/1 (2) om1 ‘17109 'NI € X z/1 (1) suo Suisn ‘qvd MOV 2u) uo INNOI AAI'TS A TAVISNLav oy
0] pud JOYI0 3y} YeNY (ONIMVIA FAS ‘NOILISOd ¥AdOUd THL NI ST HATI'TS TIAIMS TANS
A9 ALON) “TATATS TAAIMS 24 031 TAI'TS ATAVLSOLAV 99 Jo pud sjoy sfdrnu ayj 319sU]

AAIIS TIIVILSNALAV 21 Jo pus yoes ot SAVD ANA "OS "NI v/¢-1 (7) om1 110su]

(ATII0OM LNSTOA

LI LAX ‘ATITUA STIAIAS LI LYHL HONONT FATATS TIAIMS NALHOLL ALON) "LON
MD0T IHOIFH MOT ‘NI /1 (1) 2uo pue “YHHSYM "NI 7/1 (1) ouo ‘1704 "NI § X /1 (1) duo Suisn
(V TIVLAQ) W umoys se FINVIA HONAY 243 JO 3p1s LAAT 9Y1 03 FATATS TAAIMS 91 9[qUIdssy

(sooeld 91)
$008INS UMOYS [[2 03 woy Ajdde Ajuuy pue SATYLS AAITOVIV 2y woy Supjoeq oded saoway e

"payoenie 2q 0} a1t SANYLS AAITOVIV Y 91oym $908JINS SpISUl [[e UBS[D A[ySnoloy], e

:sdors Surmoryoy oy Susn (V TIV.LAQ) Ul umoys se (SANH
HLO9 “WANTO0D HOVAE NI ANO) FATATTS TAAIMS U} 03 SARILS AT TOVIVA (91) USIXIS YorNY

el

Tl

11

01

SNOILLDNYILSNI A TAINASSY HONHE ANTTONI/LVIA 9.0

Download from Www.Somanuals.com. All Manuals Search And Download.



076 FLAT/INCLINE BENCH ASSEMBLY PARTS LIST

SORT AND COUNT ALL PARTS BEFORE BEGINNING ASSEMBLY
HARDWARE:

ITEM NAME/DESCRIPTION QTY
1 17220 Q8 1 <1 ) B LSOO OO SO 1
2 T2 €T 1 5T ) 55 OO 6
3 L7220, 1 A 2T B Lo 1
4 K723 G CYVZ IS 116 B SO 6
5 1/2 INC WASHER cccvveeeeeeeeeeas oot seesmeseseeeeeeeess e e s oo oo e eoeeeeeeeeeseeeeeeeo 3
6 3/8 IN. WASHER ....ocveeemumemereeessnnensieseso e sseoeoesesesseeeeesesssseeeseesseee oo oeeeeeeeeeeeeee 18
7 3/8 IN. LOCK WASHER ....covvvemrreeeeeeeeeeeeeseeeeeees oo oo e oo 10
8 B/8 INL NUT ..ocoeeeemereeessseee st seeeeseeseeeseeeesee e oo eeeeeeee oo e oo eeeeeeeeeoeeeee 4
9 1/2 IN. LOW HEIGHT LOCK NUT .....coueeomoreeeoeeeeeeeeeeoeoeoeoeeoeeeeoeoeoeoeoeoeeoeoeoeoeoooeooeo 2
10 3/8 IN. LOW HEIGHT LOCK NUT ....ooooooeeoeeeeeeoe oo eeeeeeeeeeoeooeoeeoeoeoeoeoeoeooeoeeeo 2
11 B/ INL LPIN eoeeouceiennreeesannseeaeseeseeesseeeeeeeese e e sesesee s eseee oo eeeeoee e eoeeeeeees e 3
12 2 LR 531 0 X o N S 4
13 LECTZR 1 IR 030 21N 0 07N 2
14 PARAGLIDE STRIPS ...oovrnovvvveeeeeereeeeeseseeeeseemeeseseeseeesees oo eesee oo oeeeeoeoeooo 16
15 THUMBSCREW ....ooovevuuummniriooseeseseeeseseseseseeseeseeesessssesssseeeesessesees oo e oo eeoeeeeseoesee 1
WELDMENTS/PARTS:

ITEM NAME/DESCRIPTION QTY
1 127512 07 ¢ O (PB2365-1).....ccoomooeeenmereerssrresnns 1
2 BENCH FRAME ......cooeeemmeereeemsemeeeess oo (PB2587-1).......coooooeeeeoeeeeere.. 1
3 ADJUSTABLE SLIDE MOUNT ......oooooooooooooo (PB2596-1)........ooooeeeeerreeeeerrrn, 1
4 ADJUSTABLE SLIDE ..o (PB2590-1)........covveereeeeeeeerrrrronn, 1
5 SEAT BRACKET ..o (PB2352-1)....oo......... eereeeerereeeons 4
6 SWIVEL SLEEVE .......oeoomeeeemeeoeseeemereeeessoeoeoeoe. (PB2592-1).......oeeeeeeeeessrrnn, 1
7 27N 0 .Y 0 S (PB2358-1).....oooereereeoreeerrrceseeroronn, 1
8 1:7.0 Q7N 0 S (PB2359-1).....ocoooeoreeeeeeeeeesserrnn, 1
9 FRONT RUNNER ......cooommommoemeommemmmreeoooeooooooo (PB2591-1)......oooeeeeeeere 1

———— BOLT LENGTH—————
BOLT LENGTH RULER:
_ 12 _ 12 _ 12 _ 12 _ 12 _ 12 |
0 _ 1 _ 2 _ 3 4 _ 5 _ 6
L1 | I | L1 1 | I 1 1 1 | | ] |

076 FLAT/INCLINE BENCH ASSEMBLY INSTRUCTIONS

IMPORTANT:

. THE BODYSMITH FLAT/INCLINE BENCH MUST BE ASSEMBLED ON A FLAT, LEVEL
SURFACE TO ASSURE ITS PROPER FUNCTION.

L
*** IMPORTANT ***

KEEP ALL LOOSE FRAME
CONNECTIONS
LOOSE UNTIL INSTRUCTED IN THE
ASSEMBLY STEP SEQUENCES TO
SECURELY TIGHTEN

L. Insert four (4) 2 IN. SQ. END CAPS into each end of the BASE LEG, and FRONT RUNNER.

2. SECURELY assemble the BASE LEG to the REAR CONNECTOR on the BENCH FRAME, using two
(2) 3/8 X 3 IN. BOLTS, four (4) 3/8 IN. WASHERS, two (2) 3/8 IN. LOCK WASHERS, and two (2)3/8
IN. NUTS.

3. SECURELY assemble the FRONT RUNNER to the FRONT CONNECTOR on the BENCH FRAME,

using two (2) 3/8 X 3 IN. BOLTS, four (4) 3/8 IN. WASHERS, two (2) 3/8 IN. LOCK WASHERS, and
two (2) 3/8 IN. NUTS. (SEE DRAWING)

4, Assemble four (4) SEAT BRACKETS to the BENCH FRAME as shown on drawing, using two (2)3/8X
3 IN. BOLTS, four (4) 3/8 IN. WASHERS, and two (2) 3/8 IN. LOW HEIGHT LOCK NUTS. (NOTE:
TIGHTEN SEAT BRACKETS ENOUGH THAT THEY SWIVEL FREELY, YET THEY DON'T
WOBBLE)

5. SECURELY assemble the SEAT PAD to the FRONT set of SEAT BRACKETS, using two (2) 3/8 X 1-
1/4 IN. BOLTS, two (2) 3/8 IN. LOCK WASHERS, and two (2) 3/8 IN. WASHERS.

6. SECURELY assemble the BACK PAD to the REAR set of SEAT BRACKETS, using two (2) 3/8 X 1-
1/4 IN. BOLTS, two (2) 3/8 IN. LOCK WASHERS, and two (2) 3/8 IN. WASHERS.

7. SECURELY assemble the ADJUSTABLE SLIDE MOUNT to the BACK PAD, using two (2) 3/8 X 1-
1/4 IN. BOLTS, two (2) 3/8 IN. LOCK WASHERS, and two (2) 3/8 IN. WASHERS. (NOTE: THE
OFFSETTING FLANGE ON THE ADJUSTABLE SLIDE MOUNT SHOULD BE LOCATED ON
THE LEFT SIDE OF THE BACK PAD. SEE DRAWING)

Download from Www.Somanuals.com. All Manuals Search And Download.



9S6e) Q| et ~
‘ON SnimvnG | TTIS 11 3vos vinowy
2857 & Z R EINE
S 101 ALO
we o (OMIMYNEG ASSY | mwousv
REB-E] N © T ~=
VLOSINNIW ASSVH o
ouj ‘Apoge.red ey
2INNNY LNO¥4
(SI1d 2) .
dv) aN3 US37d )
052 HIHSYM
gre
: CSITAT) HIHSYM F/ =
LONYIOT 14 MOT 8/ /
/ rafps _— .
N mwmwwm,w\u T " -
H S MAIXSE i —
CSTId ) el . a0 /I - _—
1INIVEE VIS L |, ~ @\@ _ \f ) o
o\*\/ [&esran N
iToe
- C&01d ) EX8iE 20LTINNOD LNO4 LN )
< HIHSYMANIOT §7€ ~ ~ ( . "o
I~
M% /////, N R mwxmss~>www@
vSJTd 7 h HSYM 8/
1709 w1 X SIS / /Q a3 .
¢SI2) DN ™S \/
ATHSUMI0T P/ G ,
USITd L) HIFHSINFIE B .

LONNMIOT LH MOT o7&

Mg U QAT 3
T2 XY, SVM a

A

: gazl 1noa Snexz4
o) 2f | bb8i “138v gav ) o
7 . 1909 AR X th
. SYm SO3 S X2A |8

@v

Yo @F|EHE1 | ISVITIH MIN ¥
3RV |Qdd¥ | ON OHD NOLLJIDSIT AZN
SNOISIAIY

E
X

Qvd 1v3S

Nid-1,8/€

avd H“ivs

LONXI0T
LH MOT #2h

CSTId2)
N ¥IHSYM 8&

™

™~
_—

-

avd AN "US k|

g

—
\
[~
Nae— YAIHSYMWIOT B/

INAOW ZQITs TQv

s34 20
T dvd ONZF OS2

USITd 2)
(STTd ki HIHSVMBIE _

‘Sﬂ 3/ /@\@\@\
@H@/ USTTd HJ \
_SAIHSYM

a1 8/

VRIS |/ .

o9 E X8k

USTId 2)
108 pAL X 8/

s

~

N

~ _ 43EHSVM

/
wth
/ 9

<\

US4 2)

AO0LIINNOD uv3IH

FAFFTS TIAIMS

4709 .6 X.2h

3qITs Tav

_

I

) HIHSYM .2

TN
@@f@

US4 2)
L1095 X 8/«

=

CST1d 23

UIHSYM 8B/
Q—

T T NINJTM

TINR LIS

»Vw TIVA3T

—_— e e — - —

(SAN3Z HI09 'S3749D |\

SdiLS FAITIVAYd

170s
LEXLI

Download from Www.Somanuals.com. All'Manuals Search And Download.




Free Manuals Download Website
http://myh66.com
http://usermanuals.us

http://www.somanuals.com

http://www.4manuals.cc

http://www.manual-lib.com

http://www.404manual.com

http://www.luxmanual.com

http://aubethermostatmanual.com

Golf course search by state

http://golfingnear.com

Email search by domain

http://emailbydomain.com

Auto manuals search

http://auto.somanuals.com

TV manuals search

http://tv.somanuals.com



http://myh66.com/
http://usermanuals.us/
http://www.somanuals.com/
http://www.4manuals.cc/
http://www.manual-lib.com/
http://www.404manual.com/
http://www.luxmanual.com/
http://aubethermostatmanual.com/
http://www.golfingnear.com/
http://emailbydomain.com/
http://auto.somanuals.com/
http://tv.somanuals.com/

